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de2@0o7Mo (30 18 x 15 18 x 5 13 ) RdBrEEs
CurbStone (30 cm x 15 cm x 5 cm ) Test
333390000 BmbsEgdndo
Customer Data
Bodmdol Gamgbemds 2 Lygogero Bodmdol Bmdgdo 80 300/150/50
Quantity of samples Size of test samples , mm
. +B°8ngoob Bgwgagdo
"+ 7 . Test Results
Bodwdol #
Sample 1 ;
393mool mstono o
Test Day 10.3.2025 10.3.2025
Bodwdol bbmgabgds , comn
Sample age , day 28+ 28+
258mpol baby®Mdemagmds |, 53
Duration of test , sec — 105
Bodrdol bmogdao , 88
Sample size , mm A/B 300 /150 © 300/150
B 50 50
Bodmdols Gembs , 33
Concrete weight , kg 450 4.355
dmgmeomdomo Geobs , 39/83
Density weight , kgit® 3014.00 2903.33
953930 AZ0MMIS , 36
Load of destruction , kN 1194 1233.1
Lod®zosy 3mdd3s%y , R, 9335
Strength on compression , R , Mpa 59.8 411
wsligabs Bdem3ol Lo LodBzoggs R = 40.45 dy3s
7 =
Conclusion Block average strength R\- 40.45 MPa
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Quality Test Laboratory
Comoression Report

CUSTOMER : "0ag30" DATE : 3/10/2025
CUSTOMER i 0dMModMGing RAPOR NO ! #1/10.3.2025
ADRESS 1 s mAbyzn , ddgdo LemmznbL3)dnb 4. 6 STANDARD :
ADRESS 2 2 RESERVE 1 2
BLOCK TYPE D 0mABoonfn 30 x15x5 RESERVE 2 :
: RESERVE 3 :
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY [FORCE STRENGTH
mm mm mm g g/cm3 t1 t2 day kN N/mm?2
1 o0 300 50 4521 3014.00 1.2.2025 10.3.2025 28+ 1194.00 39.80
2 |00 300 50 4355 2903.33 1.2.2025 10.3.2025 28+ 1233.1 41.1
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 40
D1
960 32
720 24
480 16
240 8
D2
0 - B2 0
a0 120 180 240 300
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Renat Begishev




